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Package leaflet: Information for the user 

 

LOPERAMIDE-GRINDEKS, 2 mg hard capsules 

loperamide 

 

Read all of this leaflet carefully before you start using this medicine because it contains important 

information for you. 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. See section 4. 

- You must talk to a doctor if you do not feel better or if you feel worse after 2 days. 

 

What is in this leaflet 

1. What Loperamide-Grindeks is and what it is used for 

2. What you need to know before you use Loperamide-Grindeks 

3. How to use Loperamide-Grindeks 

4. Possible side effects 

5. How to store Loperamide-Grindeks 

6. Contents of the pack and other information 

 

 

1. What Loperamide-Grindeks is and what it is used for 

 

Loperamide is an anti-diarrhoea medicine that inhibits intestinal peristalsis. The medicine slows down 

the movement of the intestinal contents and helps water and electrolytes to be absorbed. It thereby 

reduces the symptoms of diarrhoea and prevents loss of liquid and electrolytes. 

 

Loperamide-Grindeks is used for symptomatic treatment of acute diarrhoea in adults and children above 

12 years of age.  

 

 

2. What you need to know before you use Loperamide-Grindeks 

 

Do not take Loperamide-Grindeks 

- if you are allergic to loperamide or any of the other ingredients of this medicine (listed in section 

6), 

- if you have bloody stools and you have high fever (signs of dysentery), 

- if you suffer from acute colitis (ulcerative colitis) or colitis caused by antibiotic use 

(pseudomembranous colitis), 

- if you suffer from inflammatory bowel disease caused by bacteria, 

- children under 12 years of age, 

- this medicine should not be used if there is a need to avoid slowing down of intestinal peristalsis 

because of the risk of developing severe complications, such as arrest of intestinal peristalsis 

(ileus), dilation of colon (megacolon, including toxic megacolon). 

 

Treatment with loperamide must be discontinued immediately if constipation, bloating or arrest of 

intestinal peristalsis (ileus) occur. 

Check with your doctor if you are not sure if any of the above applies to you. 

 

Warnings and precautions 

Loperamide-Grindeks only treats the symptoms of diarrhoea, and not its cause. If the cause is known, it 

should be treated accordingly. 
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Talk to your doctor before using Loperamide-Grindeks: 

• if you have hepatic disorders (the medicine can accumulate in your body). You might need close 

medical monitoring during treatment with this medicine. 

 

Stop using Loperamide-Grindeks and follow your doctor’s instructions: 

• if you develop bloating or other side effects (e.g. severe abdominal pain, vomiting, drowsiness), 

• if no clinical improvement of diarrhoea is apparent within 48 hours or high fever appears. 

 

During diarrhoea you might lose a lot of fluid and salts. Adequate hydration to replenish lost fluid and 

sufficient salt intake are important for preventing dehydration. It is especially important for children. 

Appropriate diet should be followed during the treatment. 

 

Do not take this medicine for any other reasons than the registered indications (see section 1) and never 

exceed the recommended dose (see section 3). Severe cardiac problems (which manifest, for example, 

as rapid or irregular heartrate) have been reported in patients who have ingested excessive amounts of 

loperamide, the active ingredient in Loperamide-Grindeks.  

 

The medicine should be used with caution in children and elderly patients as they are at higher risk of 

developing side effects.  

 

Patients with AIDS treated with loperamide for diarrhoea should stop using Loperamide-Grindeks and 

consult their doctor if bloating appears. 

 

Children and adolescents 

This medicine should not be used in children under 12 years of age. 

 

Other medicines and Loperamide-Grindeks 

Tell your doctor or pharmacist if you are using, have recently used or might use any other medicines. 

 

Before using Loperamide-Grindeks tell your doctor or pharmacist if you are using any of the following 

medicines: 

• quinidine (used for treating cardiac arrhythmias and malaria); 

• ritonavir (used to treat AIDS); 

• medicines that slow down intestinal peristalsis (e.g. medicines used to treat Parkinson’s disease) 

because they might enhance the effect of Loperamide-Grindeks; 

• itraconazole or ketoconazole (used to treat fungal infections); 

• gemfibrozil (used to lower cholesterol levels); 

• desmopressin (used to treat diabetes insipidus and bedwetting); 

• strong painkillers (opioids); concomitant use might increase the risk of constipation; 

• co-trimoxazole (used to treat infections). 

Medicines that have similar pharmacological properties as loperamide might enhance the effects of 

loperamide, and medicines that accelerate intestinal peristalsis might decrease them. 

 

Pregnancy, breast-feeding and fertility  

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask 

your doctor or pharmacist for advice before taking this medicine. 

It is not recommended to use this medicine during pregnancy, especially during the first trimester, unless 

advised by your doctor. 

Loperamide may be excreted in breast-milk in small quantities. Therefore it is not recommended to use 

this medicine while breast-feeding.  

 

Driving and using machines 

Treating diarrhoea with loperamide may cause tiredness, dizziness and drowsiness. Therefore, caution 

should be taken when driving or using machines. 
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Loperamide-Grindeks contains lactose and colouring agent Ponceau 4R (E 124). If you have been 

told by your doctor that you have intolerance to some sugars, contact your doctor before taking this 

medicine. 

Hard gelatine capsule of Loperamide-Grindeks contains colouring agent Ponceau 4R (E 124), which 

might cause allergic reactions. 

 

 

3. How to use Loperamide-Grindeks 

 

Always take this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. Check with your doctor or pharmacist if you are not sure.  

 

For oral administration. It is recommended to take the capsules with a small amount of liquid. 

 

Adults and children over 12 years of age:  

The initial dose is 2 capsules (4 mg), thereafter 1 capsule (2 mg) after each defecation. The maximum 

daily dose is 6 capsules (12 mg). 

 

Loperamide-Grindeks should not be used for more than 48 hours. If the symptoms have not decreased 

in 2 days, talk to your doctor. If clinical improvement occurs earlier, treatment with Loperamide-

Grindeks should be discontinued. 

 

Dose adjustments are not necessary in elderly and patients with renal impairment. 

 

This medicine should be used with caution in patients with hepatic impairment (see section ”Warnings 

and precautions“). 

 

Use in children and adolescents 

This medicine should be used in children under 12 years of age. 

 

If you take more Loperamide-Grindeks than you should 

If you have taken more Loperamide-Grindeks than you should or if a child has accidentally taken these 

capsules, contact your doctor or turn to a hospital. Symptoms of overdose may include rapid or irregular 

heartrate, changes in cardiac activity (these symptoms may have severe, life-threatening consequences), 

muscle stiffness, coordination disorders, drowsiness, difficulties urinating, or shallow breathing.  

Children have a stronger reaction to large doses of Loperamide-Grindeks than adults. If a child takes an 

excessive amount of the medicine or is showing any of the aforementioned symptoms, talk to a doctor 

immediately.  

 

If you forget to use Loperamide-Grindeks 

If you forget to take the medicine, take it as soon as possible and continue taking the recommended 

doses of the medicine. Do not take a double dose to make up for a forgotten dose.  

 

If you stop taking Loperamide-Grindeks 

If you have any further questions on the use of this medicine, ask your doctor or pharmacist.  

 

 

4. Possible side effects 

 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

Stop using the medicine and contact your doctor immediately or turn to a hospital if you develop 

any of the following symptoms: 

• rash, breathing difficulties, oedema, dizziness, nausea, vomiting, loss of consciousness, shock. 

These might be signs of severe allergic (anaphylactic, anaphylactoid) reaction; 

• severe lesions of skin and/or mucous membranes – rash, redness, inflammation, development of 

ulcers or blisters; 
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• sudden swelling of face, lips, tongue or larynx which might cause difficulties in breathing and 

swallowing. 

These signs are rare and affect up to one user in 1,000. 

 

Frequency not known (frequency cannot be estimated based on available data) 

• upper abdominal pain, abdominal pain radiating to the back, abdominal tenderness, fever, rapid 

pulse, nausea, vomiting, which may be symptoms of inflammation of the pancreas (acute 

pancreatitis). 

 

Other side effects: 

Common (affect up to one user in 10) 

• headache 

• constipation, nausea, flatulence 

 

Uncommon (affect up to one user in 100) 

• drowsiness, dizziness 

• abdominal pain, abdominal discomfort, dry mouth, upper abdominal pain, vomiting, indigestion 

• rash 

 

Rare (affect up to one user in 1,000) 

• allergic (hypersensitivity) reactions 

• loss of consciousness 

• complete immobility and anaesthesia without loss of consciousness 

• impaired consciousness 

• abnormal muscle rigidity, coordination disorders 

• constriction of pupil 

• ileus (symptoms are abdominal discomfort, constipation, bloating, flatulence, nausea, vomiting 

(incl. bile), inhibition of intestinal peristalsis 

• abnormal dilation of colon (megacolon, including toxic megacolon) (symptoms are long-lasting 

constipation, abdominal pain, swelling and distention of abdomen, fever in the case of toxic 

megacolon) 

• painful tongue 

• bloating 

• rash, itching 

• urinary retention 

• fatigue 

 

Side effects of loperamide used for treating  diarrhea are usually similar in children and adults. 

 

Reporting of side effects 

If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any possible side 

effects not listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. By 

reporting side effects, you can help provide more information on the safety of this medicine. 

 

 

5. How to store Loperamide-Grindeks 

 

Do not store above 25°C. 

Keep this medicine out of the reach and sight of children. 

 

Do not use this medicine after the expiry date which is stated on the package. The expiry date refers to 

the last day of that month. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines you no longer use. These measures will help protect the environment. 
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6. Contents of the pack and other information 

 

What Loperamide-Grindeks contains 

- The active substance is loperamide hydrochloride (Loperamidi hydrochloridum). 

Each capsule contains 2 mg of loperamide hydrochloride. 

- The other excipients are lactose monohydrate, corn starch and magnesium stearate. 

Hard gelatine capsule:  

Capsule body composition: Patent Blue V (E 131), Ponceau 4 R (E 124), titanium dioxide (E 

171), gelatine;  

Capsule cap composition: Patent Blue V (E 131), Quinoline Yellow (E 104), titanium dioxide (E 

171), yellow iron oxide (E 172), gelatine. 

 

What Loperamide-Grindeks looks like and contents of the pack 

The capsule body is pink; the capsule cap is dark green; the capsule content is white powder. 

10 capsules in a blister package, 1 blister package in a cardboard box. 

 

Marketing Authorisation Holder and Manufacturer 

AS GRINDEKS 

Krustpils iela 53, Rīga, LV-1057, Latvia 

Tel.: +371 67083205 

Fax: +371 67083505 

e-mail: grindeks@grindeks.lv 

 

For any information about this medicine, please contact the local representative of the Marketing 

Authorisation Holder: 

AS Grindeks Estonian branch 

Tondi 33, 11316 Tallinn 

Tel: 612 0224 

Fax: 612 0331 

 

This leaflet was last revised in March 2022. 

 

mailto:%20grindeks@grindeks.lv

